MODEL
800

APEX INDUSTRIES

LENGTH
OFTIoNAL

SPECIFICATIONS

Gear Ratios: Forward, 2.36:1.0 — Reverse, 2.36:1.0

Average Shipping Weight: 14 Ibs.

Options (please specify): Power Take-off Shaft — Input and
Output Shaft length, rotation and location — Mounting o
Plate configuration — Shift Lever Assembly

Additional Information, certified drawings and quotes promptly furnished with no obligation.



*OPTIONAL OR MAY BE ALTERED

PARTS LIST— Model 800 Reversing Transmission

item Part No. Deseription Qty. Itern  Part No. Description

Qty.
1 538 BREATHER ASSY. (Incl. 1/4°" x 1/8" pipe bush.) 1 20 542 WASHER, 5/16" Spring Lock 6
2 112 CASE, Aluminium 1 21 540 CAP SCREW, Hex Hd., /16" x 3/4" 6
3 527 PLUG, 1/8" Pipe 2 22 539 STUD, 5/16" x 1-7/16" 2
4 514/516 BEARING, Tapered Roller, 1" Cup and Cane 2 23 122 BASE PLATE 1
5 130 SEAL, Shifter Shaft 1 24 127 GEAR, 17 Tooth, Reverse (Incl. 2 no. 129 Brgs.) 1
6 506 SEAL, Output Shaft 1 128 BEARING, Needle, 3/4* x 5/8" (for no. 127 Gear) 2
7 125 SHAFT, Shifter 1 25 110 GEAR, Drive Pinion, 14 Tooth 2
8 530 ROLL PIN, 1/8" x 1-1/4" 1 26 108 SHAFT, Idler 1
) 120 COLLAR, Output Shaft 1 27 517 KEY,1/8" x 1/8" % 3" 1
10 532 “E” RING, 3/4'" Shaft 3 28 121 SHAFT, Input, 3/4" (Specify Application} 1
11 534 DUST CAP, 1-3/4" 1 29 529 ROLL PIN, 1/8" x 1" 1
_1'2 124 GASKET, Base Plate ___‘lﬂ__ 30 19 COLLAR, Input Shaft 1
13 132 SPRING, Detent Ball 1 31 505 SEAL, Input Shaft 1
14 128  DETENT BALL,5/16” 1 32 541 NUT, Hex 5/16" 1
15 508 EXPANSION PLUG, 3/4" 2 33 543 SET SCREW, 5/16"" x 3/4" 1
16 512/613 BEARING, Tapered Roller, 3/4" Cup and Cone 2 24 531 “E* RING, 1" Shaft 1
17 123 KEY, 1/4" X 1/4" x 3-3/4"" 1 35 535 DUST CAP, 1-15/16" 1
18 118  SHAFT, Qutput, 1" (Specify Application) 1 ol ape] EXPANSION PLUG, 7/8" 1
19 126  GEAR, 33 Tooth 1 37 544  REDUCER BUSHING, Pipe, 1/4" x 1/8" 1

APEX INDUSTRIES

2217 Snelling Avenue So. — Minneapolis, Mn. 55404 — (612) 729-8388

CATALOG NO. AP-72-B PRINTED IN U.5.A.



g ALSPORT PART NUMBER 617-102

APEX INDUSTRIES, INC.
MODEL 800 REVERSING TRANSMISSION
Repair Parts Price List

NEW OLD
ITEM PART NO. PART NO. DESCRIPTION LIST EACH
e 50065 112 CASE, Aluminum $32.95
3. 10096 : 527 PLUG, 1/8'" Pipe . ab
4, 10087 514 BEARING, Tapered roller, 1" Cup 4.15
10088 515 BEARING, Tapered roller, 1'" Cone
(INCLUDED IN ABOVE PRICE)
5 10108 130 SEAL, Shifter Shaft 1. 10
6. 10076 506 SEAL, Output Shaft 1. 70
7. 20073 125 SHAFT, Shifter 3 15
8. 10126 530 ROLL PIN, 1/8" x 1-14" .25
9. 20034 120 COLLAR, Output Shaft 2.25
10. 10116 532 "E'" RING, 3/4" Shaft v &5
11. 10081 534 DUST Cap, 1-3/4" . 90
12, 20064 124 GASKET, Base Plate 1. 20
13. ~ 10110 132 SPRING, Detent Ball « 25
14, - 10109 128 DETENT BALL, 5/16" A
15, 10084 508 EXPANSION PLUG, 3/4" .25
16, 10073 512 BEARING, Tapered roller, 3/4'" Cup 4.15
10074 513 BEARING, Tapered roller, 3/4" Cone
(INCLUDED IN ABOVE PRICE)
17. 20068 123 KEY, 1/4" x 1/4" x 3-3/4" 2.10
18. 30094 118 SHAFT, Output 1" (Specify Appllc:a.tmn) 11, 75
19. 30095 126 GEAR, 33 Tooth 27.45
20. 10018 542 WASHER, 5/16" Spring Lock e
21. 10046 540 CAP SCREW, Hex Head, 5/16" x 3/4" < 25
23, 20065 122 BASE PLATE 2. 80
24. 20070 127 GEAR, 17 Tooth, reverse (Incl. 2 no.
10224 brgs. ) 18. 25
10224 129 BEARING, Needle, 3/4" x 5/8" (for
no. 20070 gear) 2.75
25, 20072 110 GEAR, Drive pinion, 14 Tooth 9. 95
26. 20074 108 SHAFT, Idler 4,25
Zile 10145 517 KEY. 1/8" = )1/8" x 3N <70
28. 30093 121 SHAFT, Input, 3/4" (Specify Application) 11.50
29. 10125 529 ROLL, PIN, 1/8" x 1N e
30. 20029 119 -~ COLLAR, Input Shaft 1. 50
31. 10183 505 SEAL, Input Shaft 1. 05
S 10094 541 NUT, Hex, 5/16" S2h
33, 10121 543 SET SCREW, 5/16" x 3/4" " 2D
4, 10115 531 "E" RING, 1'" Shaft . 25
355 10083 535 DUST CAP, 1-15/16" . 80

10-74



	CCI_001593
	CCI_001594

